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TEST REPORT

Equipment Under Test : Bluetooth Dongle

Model No. > YBU-1200

Applicant : Yasing Technology Corp

Address of Applicant : 1F No.50, Ta Hsueh Rd.,Hsinchu 300,Taiwan R.O.C.
Standards:

FCC Part 15 subpart C

In the configuration tested, the EUT complied with the standards specified above.
Remarks:

This report details the results of the testing carried out on one sample, the results contained in
this test report do not relate to other samples of the same product. The manufacturer should ensure
that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in
any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS Taiwan E&E Services or testing done by
SGS Taiwan E&E Services in connection with distribution or use of the product described in this report
must be approved by SGS Taiwan E&E Services in writing.

Tested by . Alex Hsieh Date : May. 15, 2003

Approved by : Robert Chang Date : Jun 20, 2003
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‘ 1. General Information |

1.1 Testing Laboratory
SGS Taiwan Ltd.  ( FCC Registration number: 573967 )
1F, No. 134, Wukung Road, Wuku industrial zone

Taipei county , Taiwan , R.O.C.

Telephone : +886-2-2299-3279

Fax . +886-2-2298-2698

Internet . http://www.sgs.com.tw

1.2 Details of Applicant

Applicant
Address of Applicant:

Contact:
Telephone:

1.3 Description of EUT(S)

Yasing Technology Corp

1F No.50, Ta Hsueh Rd.,Hsinchu 300,
Taiwan R.O.C.

Mr. Eric Deng

+886-3-5750500

Bluetooth Dongle

1 Product name

2 Product ID YBU-1200

3 Supply Voltage USB Power Supply 5V+£10%

4 Antenna Gain 1 dBi

5 Carrier Frequency 2402MHz to 2480MHz

6 Modulation Method GFSK,1Mbps,0.5BT Gaussian

7 Hopping 1600hops/sec, 1MHz channel space
8 Output Interface USB

9 Operation Temperature -20 to +60 degree

10 Compliant Bluetooth Specification Verl.1




Report No.: ER/2003/40002
Page 14 of 49

1.4 Operation Procedure

The Bluetooth is a FHSS system, and the output power and operating frequency are
NOT End-user adjustable. Applicant offer a engineering software “BlueSuite” installed on
PC to control the EUT. Setting of the software parameters are set as default. Operating
frequency are set as testing required. The output power is set as Ext=255, Int=55 (at
max. power). Inside the BlueSuite software, there is a BlueTest to control EUT hopping on
or off. We select “Txdatal” (which modulated by pseudo-random sequence)and assign the
transmit channel(as below). When the EUT is required to transmit in hopping on mode.
We select “Txdata2”

The lowest operating frequency within Bluetooth specification is 2402Mhz, and
highest operating frequency is 2480Mhz. So the frequency above are used as the lowest
and highest frequency in the testing, and the middle frequency is set as 2441Mhz.

1.5 Testing Method

The testing standard follows CFR 47, Part 15.247 and ANSI C63.4 1992, and
measurement method according to Public Notice DA0O-705 (March 2000).

The Testing procedure is as following:
a. The EUT was plug in the USB port of PC and placed on the top of a rotating table 0.8
meters above the ground at a 3m chamber. The table was rotated 360 degrees to
determine the position of the highest radiation.
b. The EUT was set 3 meters away from the interference-receiving antenna.
c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the measurement.
d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable table
was turned from O degrees to 360 degrees to find the maximum reading.
e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is
120kHz for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.
2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1
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MHz for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 300 Hz for Average detection (AV) at frequency above 1GHz.

4. During the Output power testing, the manufacturer attach a test fixture which is a short
cable that replace the antenna. So we use conducted method to measure the power.
Hence the EIRP is the output power plus the antenna gain in dBi. Due to cable loss, the
real value will equal to measured value(show on the instrument) add cable loss.
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2.Summary of Resultsl

subclause Parameter to be measures Verdict Page
15.207 Conducted Limits PASS 8
15.209 Radiated emission Limits, general PASS 11
requirement
15.247(a)(1) |Channel Spacing PASS 18
15.247(a)(1)(ii)|20db bandwidth /7 No. of channels PASS 19
15.247(a)(1)(ii)|/Average Time of Occupacy PASS 24
15.247(b)(1) |Peak Output power PASS 29
15.247(c) Band-Edge Emission PASS 33

15.247(c) Spurious Emission under 25Ghz PASS 35
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Instrument Model Serial number | Calibration date
Desktop PC HP Pavillion 723D N/A N/A
Spectrum Analyzer Agilent E7405A us40240202 Jun 01, 2002
Spectrum Analyzer R&S FSP 40 100034 Mar. 27, 2003
Antenna Schwarzbeck 184/185 July 01, 2002

BBHA9170A
Antenna Schwarzbeck 3097320 July 01, 2002
BBHA9120A
Antenna Schwarzbeck 152 July 01, 2002
VULB9163
Signal generator R&S SMR 40 100210 Feb. 11, 2003
EMC Analyzer HP 8594EM 3624A00203 Dec. 13, 2002
EMI Test Receiver R&S ESCS 30 8289857004 Oct. 11, 2002
Transient Limiter HP 11947A 3107A02062 Jul. 24, 2002
L.1.S.N Rolf-Heine 99012 Oct. 08, 2002

NNB-2/16Z
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4. M easurements |

4.1 Conducted Limits SUBCLAUSE 15.207
Line
Product Name:  Bluetooth dongle Test Date: May,26,2003
Model No.: Y BU-1200 Tester : Gallon
Test Mode: Operation Mode Temperature: 26 °C
Test Resullt: PASS Humidity: 37 %
Main
Terminals.L
FREQ |[QP1 |AVG1 QP2 |AVG2[QP |AV |QP |AV

MHz |dBuV |dBuV |Factor |[dBuV |dBuV |Limit |[Limit |Offset |Offset
0.15] 28.8] 12.5] 3.00;31.80| 15.50|66.00( 56.00-34.20(-40.50
0.17] 25.1] 17.4] 2.96|28.06| 20.36|65.04|55.04/-36.98|-34.68

0.2 22| 12.8| 2.90|24.90] 15.70(63.61|53.61-38.71|-37.91

0.28] 30.4| 27.5] 2.82/33.22| 30.32/60.91|50.91-27.69-20.59
0.49| 20.3| 14.7| 2.91)23.21] 17.61{56.19|46.19-32.98|-28.58
1.3 16.4| 10.9] 2.89/19.29| 13.79/56.00| 46.00|-36.71|-32.21

1." -" denotes the emission level was - 10 dB beneth the Average limit,so nothing need to
re-check anymore.

2. QP1/ AVG1 vaue means the QP/AV reading without the factor.

3. QP2/AV G2 value means the QP/AV final reading with the factor.



Report No.: ER/2003/40002

Page 9 of 49
Neural
Product Name:  Bluetooth dongle Test Date: May,26,2003
Model No.: Y BU-1200 Tester : Gallon

Test Mode: Operation Mode Temperature: 26 °C
Test Resullt: PASS Humidity: S7 %
Main
Terminals:N

FREQ |[QP1 |AVGl QP2 |AVG2IQP |AV |QP AV

MHz |dBuV |dBuV |Factor |[dBuV |[dBuV [Limit [Limit |Offset |Offset
0.17] 29.7| 17.6| 2.96(32.66| 20.56] 65/55.04| -32.4|-34.48
0.21] 26.80] 17.30] 2.89(29.69| 20.19(63.27|53.27|-33.58/-33.08
0.28| 32.40/29.80| 2.82(35.22| 32.62(60.91| 50.91|-25.69|-18.29
0.45| 19.10] 13.80| 2.95(22.05| 16.75/(56.93| 46.93|-34.88/-30.18
1.31] 16.00( 10.60] 2.89/18.89| 13.49/56.00| 46.00|-37.11|-32.51
2.35 16.50{11.10] 3.11{19.61| 14.21(56.00| 46.00-36.39/-31.79

1." -" denotes the emission level was - 10 dB beneth the Average limit,so nothing need to
re-check anymore.

2. QP1/ AVGL1 value means the QP/AV reading without the factor.

3. QP2/AV G2 value means the QP/AV final reading with the factor.
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4.1.1 Limits (EN55022)
Frequency range Limits dB(uV)
Mhz Quasi-peak Average
0.15t0 0.5 66 to 56 56 to 46
0.5t05 56 46
5 to 30 60 50
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Radiated emission Limits, general requirement SUBCLAUSE 15.209

1. Transmit at 2402Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

5G5S EMC Lab, Site 2
EMI TESTING REPORT

e S Date:Z003-06-20 Time:z1lT:128
3o Polar.  :iVertical- 3M
I.".'.';. . 2 Report e
5- . MHa.:UsSB dungle {2402 MHzZ) File -1
:?:u.l'_ S B < Tastar '.P.lr::“ oy TP
Tmgp. (C)] :22.0 Humid. (%) :58
I B
ED
T2
[T
1 .
an :
40 i
32 | | : | A -
24 oy
1%
]
. Ta0 200 200 1@00
30 100 2a0 300 400 0D (41
Freguency|MHZz)
MEMCH
Freq(Mhz) |Level Over LimitlLimit Line|Read levellAntenna Cable loss
(dbuVv/m) |(db) (dbuv/m)  |(dbuV) factor(db/m |(db)
)
30.00 33.14 -6.86 40.0 21.68 11.08 0.38
72.68 31.49 -8.51 40.0 23.90 6.95 0.64
109.54 30.07 -13.43 435 18.27 11.04 0.76
156.10 28.00 -15.50 435 19.30 7.82 0.88
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202.66 33.30 -10.20 435 21.94 10.36 1.00
740.04 38.40 -7.60 46.0 15.18 20.91 2.31

2. Transmit at 2402Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Horizontal

Customear.:

Model -

Spac. ]

Sar. MWo.:USEB dungle
Limit tFCC B

Leval [dBuV]
&80
T
B4
[ 1
48
40
az
2
16

B

I 100 200

MEMO-:

(2402

100

EMC Lab. Site 2
EMI TESTING REPORT

Date:2003-06-20 Tima:1l7

Palar.
Report
Faile

Tester
Tmp -

MHZ )

{C

[ 1:1:] g0
Fraguency[MHE]

400

| o [

cyz22.0

o

:Horizontal L]

th e

L
o

Humid. {%}

ToD 800 200 1000

Freq(Mhz) |Level

(dbuVv/m)

Over
(db)

Limit|lLimit  Line
(dbuVv/m)

Read
(dbuV)

level|Antenna
factor(db/m

)

Cable
(db)

loss

109.54 28.77

-14.73

43.5 16.96

11.04 0.76

146.40 25.79

-17.71

43.5 17.53

7.41 0.86

185.20 31.87

-11.63

43.5 21.16

9375

0.85
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202.66 33.18 -10.32 435 21.82 10.36 1.00
239.52 29.75 -16.25 46.0 16.59 12.08 1.09
728.40 39.15 -6.85 46.0 16.37 20.50 2.28

3. Transmit at 2441Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

SGS EMC Lab. Site £
EM| TESTING REFPORT

CustTomear: Date:2003=-06—-20 .':'j.‘_'!'l'\?: 17:33
Model g Polar. :Vartical- M
Spec. H Report Mo.: g
Ser. Ho.:U5B dungle (2441 MEz) File t=1
Limit =PCC B Testar ihlax " :
Tmp. (C):22.0 Humid. (%) 2589

Leval [(dBEuW}
a0

12
64
58
m
40
:l T s F P s Rk o el
18
B
0

30 100 200 00 400 (111 s00 Too &00 00 1060
Freguency[MHZ)

MEMC =

Freq(Mhz) |Level Over LimitlLimit Line|Read levell/Antenna Cable loss
(dbuVv/m) |(db) (dbuv/m) |(dbuV) factor(db/m |(db)

)

74.62 30.29 -9.61 40.0 23.12 6.62 0.65

156.10 28.11 -15.39 43.5 19.41 7.82 0.88
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202.66 29.52 -13.98 435 18.16 10.36 1.00
515.00 34.51 -11.49 46.0 15.17 17.46 1.89
850.62 39.78 -6.22 46.0 15.61 21.67 2.51

4. Transmit at 2441Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz,Horizontal

SGS EMC Lab, Site 2
EMI TESTING REPORT

Customer : Date:2003-06-20 Time:17:332
Modeal - Folar. :Horizontal M
Spec. : Report Wo.:
Sar. Ho.:'USE dungle (2441 MHE) File i=1
Limit sFOC B Tester tAhlex
Tmp. ()] £22.0 Humid. (%) =58
Lewvel (dBuV)
]
TE
a4
B
dl
o £l b
40 = =
az i ;
. J A h i
24 "
i6
B
=:| 1@0 200 BTl 400 E0D s00 Tan Boo s00 1000
Frequency{MHz)
HEMD
Freq(Mhz) |Level Over Limit|lLimit Line|Read levellAntenna Cable loss
(dbuv/m) |(db) (dbuv/m)  |(dbuVv) factor(db/m |(db)
109.54 28.83 -14.67 43.5 17.02 11.04 0.76




Report No.: ER/2003/40002

Page 015 of 49
185.20 32.06 -11.44 435 21.36 9.75 0.95
202.66 33.48 -10.02 435 22.12 10.36 1.00
629.46 37.65 -8.35 46.0 16.04 19.49 2.13
763.32 39.16 -6.84 46.0 15.89 20.91 2.36
899.12 39.73 -6.27 46.0 15.00 22.16 257

5. Transmit at 2480Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

SGS EMC Lab, Site 2
EMI TESTING REPORT

17:38

Customer: Date:Z2003=06=2U Time:1l7:
Model : Polar. tVertical- 3IM
Spec. i Report Mo.:
Ser. Mo.:USE dungle (2480 MHEZ) File il
Limit iFCC B Taster thle
Tmp.(Ciz22.0 Humid. (%) =59
Lewval {dBul)
L1
Tz
Bd
(13
A :
a0 =¥ T oo
-
az ; = s
T | ¥ | .
24 et
16
&
a ;
an 108 0| 300 400 Eoo 00 Too 200 s08 1000
Frequency|MHz]
MEMO
Freq(Mhz) |Level Over LimitlLimit Line|Read levell/Antenna Cable loss
(dbuv/m) |(db) (dbuv/m) |(dbuV) factor(db/m |(db)
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)
74.62 31.00 -9.00 40.0 23.74 6.62 0.65
109.54 30.09 -13.41 435 18.28 11.04 0.76
154.16 28.56 -14.94 435 19.98 7.71 0.88
187.14 28.20 -15.30 435 17.31 9.94 0.96
202.66 31.24 -12.26 435 19.88 10.36 1.00
652.74 37.41 -8.59 46.0 15.69 19.57 2.16

6. Transmit at 2480Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz,Horizontal

Customer :

Modal

Spac. R

Ser. Ho.:USB dungle
Limit :FCC B

Lewal (¢

&0

- JiZRE R

72

&4

&8

an

40

32 i
34" g

18

aa 100 200

HEMC -

nd . Site
EMI TESTING REPORT

Cate: 2003=06=20

Time:17:37

Palar. :Horizontal JM
Report Ho. i

(2480 MH=z) Filse i1
Testar t A lax
Tmp. (€] =22.0 Humid. (%) :50

P
AP senpinede
TRRSTTL TR
00 400 E0R &00 Tom ED0 ao0n
FrequencyiMHZz)

1000
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Freq(Mhz) |Level Over Limit|lLimit Line|Read levellAntenna Cable loss

(dbuV/m)  |(db) (dbuv/m) |(dbuV) factor(db/m |(db)

)
47.46 27.50 -12.50 40.0 14.84 12.15 0.51
109.54 28.80 -14.70 435 16.99 11.04 0.76
185.20 31.38 -12.12 435 20.68 9.75 0.95
202.66 32.50 -11.00 435 21.14 10.36 1.00
602.30 37.17 -8.83 46.0 15.75 19.32 2.09
879.72 40.19 -5.81 46.0 15.53 2212 2.54
4.2.1 Limits

Frequency

(MHz)

Field Strength

{microvolts/meter)

Measurement Distance

{meters)

0.009 - 0490
0,490 - 1.705
1.705 - 30.0
3 - 88

B8 - 210

216 - 9al)
Above 960

2400/F(kHz)
24000/F{kHz)
a0

[ ()

[ 5()

200

500

300

30
30

Tl Tl Tl Tl
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4.3 Channel Spacing SUBCLAUSE15.247(a)(1)
o Aghent 144547 May 2. 2003 | Marker
Hkrl & 588 kHz
ot BB dBuld/m sHtt=n 8 4B -8, 164 dB
[k ﬁ
e Y N A ) O D R
18 - e 4 — ¥
dR
kH= — “Delta Pair
- L i!;Tranl|.¢15|l_-!|:!qd'_':|
L] et
Srare 2,436 GHr Svop F44 GHr —
aRas B 120 ke wifiH 380 ki sSweon 5 ms (481 pesd Span Pair
Mlartwr Traca Typa ¥ Awic Awpli Lucks Cantar]
L] L ] Frag Z 43710 EBHz 71,78 dfgllfs —
Ia L ) Fraa S8 kHE -3 154 a8
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Harker I
Mkrl & 1888 HHz

Ref 88 dBul./m sfttan A dB
FPaak -

Log
i@ N,

ﬂ‘&

4B/

— e

-y

i
< Delta Pair]
{Tracking Raf}
| Rsf Dl
Stare 24836 GHz Siop 2.4 GHz

*Res BH 129 kHz sWEH 8@ kHz #Sweep 5 s (401 pra) Span Pair
Har ke Traca Typa X Axi Mgt uss Span Conter

e 13 Fraa 2 A3700E EHa Pi.61 Byl

s i1 Frag 1-8iE riiz -A.759 a8

4.4 No. of carrier frequency / 20db Bandwidth

SUBCLAUSE15.247(a)(1)(ii)
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o Agilerd  14:5215 May 2, 2003 i Marker

Ref 88 dBul s m ifiven B 4B Select Marker
Pesak

1 2 3 4
o
| oot

|
|

Delta Pair

{Trackirg Rnf)

Ref [ialta

:; FSE Span Pair
i Span Centar
off

Start 2001 Gz Stop 2,083 61z ik
wfes BH 158 kH= #JEH 388 kHz sSwean 68 = (481 pis;)
L

Number of channels = 79

Split the whole frequency band into two.
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W Agleni 14:54:15 May 2, 2003 Freq/Channel
Ref BB dBUY/m irtan B 4B Center Freq
Peak ]
Lo Al NRA Addnnn M
18
dB/ U StartFreq
1T 7 £ 48] Al GHz
Stop Freq
t 2441 POBR GHz
2.40100000d GHz CF Step
| 4 390anedd MHz
Flutn Man
HI 52
=3 FC Freq Offset
A B00RSEE Mz
Signal Track
| 0&f
Stare 2481 GHz 3top 2,441 GHz
#hes BH 120 kHz “WVEH 388 kHz #Sweep B8 5 (401 pts)

’Frm::ﬂ: hannel

% Aglemt 14:5545 May 2, 2003
Ref B8 dBll/m afitten @ dB
Peak
Iiuﬁ-; : A b
B/ i
[}

2.48100000@ GH=z
Hl 52
53 FC -
H
Srart 2.44] Gl Stop 2481 GHp
#fes BH 129 kHz el/BH 88 kHz Sreep BB 5 (48] pra)

49
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20dB bandwidth at lowest (2402Mhz), middle(2441Mhz), highest channel(2480Mhz)

2 Aglet  15:04:37 May 2, 2003

e i | Marker
I Mkr? & 788 kHz
Ref 88 4BV m #Htten B 4B 0217 dB
Peaak 'SEIEEI:I ngkaz
Log - ' [
1 P — oo,
Ay
LMY |
Delta
glg . Marker
dBuy kHz Delta Pair
B B (Tracking Ref)
Ref Qﬂﬂ
Center 2,482 GHz Span 2 MHz
+fies BH 19 kiz WIEN 30 kHz »Sweep 1 s (401 pis) Span Pair
Markar Trace Typa i fixis Anplitude | BLEW @'IEE_F__
1 €1 Frag 2.491995 GHz £9.32 dByll/n
2R i) Freqg 2 ABLE8A GHz 48,98 dBpliin
2a €13 Frea 708 kHz B.217 dB 0ff
More
1 of 2

Channel bandwidth = 780 KHZ
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T Agilent 1508756 May 2, 2003

| Marker
" Mkre & 815 kHz
F':al-cag dBuV/m sftten B dB : -8.283 dB Select Marker
i A ’ 1 2 3 4
A o
14 ‘il'ﬂ\. vy
dE/ K= IL_-E" :"'_£ - ; o f% Normal
1] N vl Il .
LT [ 1 i I
o Marker : Delta
48,6 —=iﬁm
dBLy/] Z Delta Pair
)3,’293_?& (Tracking Ref)
Ref elta
Center 2.441 GHz Span 2 MHz
sRes BH 10 kHz #UBH 38 kHz vSweep 1 5 (401 pis) Span Pair
Markar  Trace Twpe i Auic Amplituda Span Lenter
1 €13 Freg 2.448990 GHz BB.67 dBul/n
2R (1) Frae 2.448568 GHz 48,31 ¢Bul/n
2a €1 Freg 815 kHz -8.243 48 Off

More
1of?

Channel bandwidth =815 KHZ
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= Agilent 15:12:19 May 2, 2883
Mkr2 & 818 kHz
Ref 80 dBpV/m sAtten @ 4B 2.474 dB
Feak
Log &
1@ _H_n. 5 o
dB/ e YRR PO Vh R
fﬁmjﬁﬁn-h i
0l
S Lenter
dBpl GHz
Center 2.48 GHz Span 2 MHz
#Res BH 18 kHz oEH 38 kHz *Sweep 1 s (481 pts)
Markar Trace Typa i Axig fmplituda
1 {13 Frag £.479995 GHz E¥.93 dBul/n
2R 1 Freq 2 ATAEHS GMz 4784 dBplin

2a 1)

Frag

Bi8 kMz

#.474 dA

of 49

|rraqﬂ:hannar

8

Center Fre
2. 430008088 GHz

StartFre
2 47500008 GHz

Stop Freq
2. 46100080 GHz

CF Step
Z00.008008 kHz

!F’Ium Man

Freq Offset
g.poeaaadn Hz

Signal Track

IDn OFF

Scale Type

Lin

|Ln-;1

Channel bandwidth =810 KHZ

4.5 Average Time of Occupancy

SUBCLAUSE15.247(a)(1)(ii)



Report No.: ER/2003/40002

Page : 25 of 49
¥ Agilent 11544331 Jul 3, 2083 Harker
Mkri 1375 m3 —

Ref 187 dBul/e  Riren 10 68 7. ﬂ”f""l Select Marker

Paak (1 2 1 4

Log

1@

dB/

Swaap 1 & (401 pis)

2 Aglent 11:53:53 Jul 3, 2003

Hkrl &
Fef 187 4B m Areen 18 dB
Peak
Log
18  § Fi.3
a8/ ]ﬂ
. ol -
Marker A
- E-IJE : Delta F‘Hr
[iracking Ref)
Ral Dales
Centar 2482 GHz
Res BH 1 MHz VBH 3 Mdz Sween Span Palr
Markar  Traca Type ¥ Axiz par Center|
iR 1) Timg 245 me T6.71 dBuliie
1a {1} Time




Report No.: ER/2003/40002

49

Page : 26 of
2 Aglenl 11:46:95 Juf 3, 2083 Peak Search
Mkrl 7275 ma
Bef 187 dBul/m Arten 1@ 4B 6.9 dBulSm
Paak Meas ToolsH
Log
18
dBf Haxt Peak]
i
‘ Hext Pk Right
F"Jll'-l'r'q""‘ll'*"ri"-'u.' e 4. ri..-....p...-J
! Vaim
W 52
S3FC Min Search
B AA
Pk-Pk Search
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4.5.1 calculation

At channel 2401, 2441and 2480Mhz, there are 1 bursts in 1 sec. Time period of each
burst is 420 P Sec(worst case). So the occupacy time within 30 second is 420 x 10 x
30 = 126000u Sec = 126 mSec = 0.126 Sec.

4.5.2 Limits

The average time of occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.

The EUT comply with the requirement in Sec 15.247(a)(1) that
use at least 75 hopping frequencies. The maximum 20dB
bandwidth of the hopping channel is 1 MHz. The average time of
occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.

4.6 Peak output Power SUBCLAUSE15.247(b)(1)
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Transmitter transmit at lowest channel (2402Mhz)
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The Power (ERP) = Output power + cable loss + antenna gain

= -4.64 dbm + 2.7 db+ 1 dBi = -0.94 dbm

Transmitter transmit at middle channel (2441Mhz)
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The Power (ERP) = Output power + cable loss + antenna gain

= -3.73 dbm + 2.7 db+ 1 dBi = -0.03 dbm

Transmitter transmit at highest channel (2480Mhz)
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The Power (ERP) = Output power + cable loss + antenna gain

=-5.77 dbm + 2.7 db+ 1 dBi = -2.07 dbm

So the max power happens at 2441Mhz , which equals
to —-0.03 dbm =1 mWwW
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Limits:
For frequency hopping systems operating in the 2400-2483.5 MHz band employing
At least 75 hopping channels, all frequency hopping systems in the 5725-5850MHZ

Band, and all direct sequence systems: 1 Watt.

4.7 Band Edge emission SUBCLAUSE15.247(c)
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L ower bandedge Upper bandedge

Bandedge difference 32.17db 30.12db
from main channd

4.7.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the

band that contains the highest level of the desired power, and it must comply with the
limit in 15.209.
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4.8 Spurious Emission under 25Ghz (from 1Ghz) SUBCLAUSE15.247(c)
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18Ghz — 25Ghz , Vertical
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1Ghz — 18Ghz , Horizontal
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2. Transmit at 2441 Mhz
1Ghz — 18Ghz , Vertical
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1Ghz — 18Ghz , Horizontal
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3. Transmit at 2480Mhz
1Ghz — 18Ghz , Vertical
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APPENDIX: Photographs of Test Setup

( The Photos are saved separately )
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APPENDIX : Photographs of EUT

Internal Photos

( The Photos are saved separately )
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External Photos

( The Photos are saved separately )



